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TEST REPORT

FOR INITIAL TYPE-TESTING OF PRODUCT
UNDER SYSTEM 3

N2 MNT-EC-292-1/26.07.2011

1. CEMENT BASED TILE ADHESIVE.

Siprofix BK-90 - class C1.

Manufacturer: BANJA KOMERC D.0.0., Arandjelovac, Republlc Serbia.
(name of the product)

2. BANJA KOMERC D.0.0., Arandjelovac, Republic Serbia.
Application ref. N2 292. Letter ref.N2 NOS - 06 - 839/07.06.2011.
The sample is delivered by the Applicant.

(name of the Applicant, Number and date of the protocol for sample taking)

3. Testing method: BDS EN 13148:2008.

(standards number or approved interlaboratory methods)

4. Date of sample receiving / samples for testing in the laboratory: 07.06.2011,
lab. N2 163.

5. Sample quantity for testing: 5 kg.
(quantity and weight of the samples)

6. Date of the test execution: 08.06.-21.07.2011.
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TEST REPORT
N2 645/18.07.2011

1. CEMENT BASED TILE ADHESIVE.
Siprofix BK-90 - class C1.
Manufacturer: BANJA KOMERC D.0.0., Arandjelovac, Republic Serbia.

(name of the product)

2. BANJA KOMERC D.0.0., Arandjelovac, Republic Serbia.
Application ref. N2 292. Letter ref.N2 AIL - 03 - 839/07.06.2011.
The sample is delivered by the Applicant.

(name of the Applicant, Number and date of the protocol for sample taking)

3. Testing method: BDS EN 1346:2008.

(standards number or approved interlaboratory methods)

4. Date of sample receiving / samples for testing in the laboratory:
07.06.2011, lab. N9 163.

5. Sample quantity for testing: 5 kg.
(quantity and weight of the samples)

6. Date of the test execution: 08.06. - 08.07.20
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